=

Department of Botany

® Biological research laboratories
® Brackenridge Field Station
® Herbarjum

Department of Chemistry

® Corrosion control
@ Surface chemistry
® Organic synthesis

Department of Economics

® Use, development, and conservation of water resources

School of Law

® Courses on water law
® Water law conferences
® Texas Law Review

Department of >m3-mﬁvmnm m:mim‘mzzml‘

@ Mechanics of fluid flow

OAZ=—RAmMmZ=-OZm =—T0O momrr—0Qn0

Atmospheric Sciences

® Water cycle studies
® Evaporation-condensation processes
¢ Atmospheric physics

Department of Chemical Engineering

® Reacting systems in aqueous solutions
® Water treatment and treatment plant design

Department of Civil Engineering
[...]
i. Compute the oxygenation efficiency.

28



3. Surface Aeration
a. Select a value of CL depending on the process involved
(i.e., BOD removal only or nitrification)
b. Determine « (the oxygen transfer coefficient for the waste)
from laboratory scale studies.

c. Compute CSW (oxygen saturation concentration for waste)
d. TFrom the performance characteristics curve of the surface
aerator, determine the value HP/1000 gallons for a selected

No (Figure below)

lbs 0
HP-HR

HP/1000 gallons

e. Compute N (the oxygen transfer capacity of the aeration

unit for field conditions) using the relationship:

N - C
o(CsW L) ocl.OZ(T—ZO-)

9.1

f. Compute the total HP required to transfer the desired

N =

amount of oxygen.

g. -Recompute from the HP calculated, the power level as
HP/1000 gallons and check to see if the power level is sufficient
for mixing and keeping the solids in suspension. Power levels
of approximately 0.008 and 0.09 HP/1000 gallons are required

to transfer the oxygen by diffusion and to keep the solids in

suspension respectively.

29



Table V-1.

Characteristics of Diffused Aeration Devices

Unit C | N Conditions

Saran Tubes 0.160 0.90 9" spacing; wide band
14.4"' depth, 24' width

Saran Tubes 0.170 0.81 9" spacing; narrow band
14.4' depth, 24' width

Saran Tubes 0.150 0.92 9" spacing; narrow band
14.4' depth, 24' width

Sparjers 0.081 1.02 24" spacing; wide band
14.8' depth, 24' width

Sparjers '0.062 1.02 9" spacing; narrow band
14.8' depth, 24' width

Sparjers 0.064 1.02 9/32" orifice; 25' width
15 depth

Sparjers 0.068 1,02 13/64" orifice; 25' width
15' depth

Plate Tubes 0.350 0.49 single row; 25' width,
15' depth

Plate Tubes 0.200 0.80 double row; 25' width,
15' depth

INKA System 0.036 0.95 6.8' width

6' depth, 2.6' submergence

30



Example -- Aeration Design

An aeration tank with a volume of 1.7 MG has an average oxygen
requirement of 445 1b Oz/hr. For a completely mixed system, design

(a) a turbine aeration system

(b) a diffused aeration system

(c) a surface aeration system

The operating conditions are:

Temperature = SOOC

o = 0.85

Cs = 7.4 mg/1
A. Turbine Aeration

1. A D/T ratio of 0.115 is selected

2. TFrom the equipment data (see Figure 15) the optimum power
split has been found to be near 1.0.

For this power split, the oxygenation capacity is 2.5 lb OZ/HP, hr.
3. Selecting a depth of 15 feet, the size of the aeration tank

is 60' x 70'.

4., Selecting four units, the capacity required of each = 4—?— =
111.25 1b Oz/hr.

5. Air flow rate required:

c = 1b 02/hr
s 60 (0.232)(0.0746)(0.20)

3 112.5
~ (60)(0.232)(0.0746)(0.20)

525 scfm

31



6. Compressor Horsepower - The air will be discharged at a

point two feet above the tank bottom

15 -2.3
= = 5.1 i
P 2 3 5 psi

Assuming 70 % efficiency:

(525)(5.5)(144)
(33,000)(0.7)

17.5

HP =

correcting for waste conditions

17.5

(Com

C
S

HP = ¢ = (1.02)T720

17.5

(8.6 - 1.0)(0.85)(1.02)"

10.8

= 24

C = mid depth waste-
SM ;
water saturation
value
CS = mid depth water

saturation value

7. Turbine HP; turbine HP = compressor HP = 24

8. The aeration efficiency is

Diffused Aeration

1. Tank depth 15 feet

111.25

= 2.301b OZ/HP hr

2. Selecting a width of 30 feet, required aeration tank length

is 550 feet.

3. Air flow rate of diffuser is 8 scfm

4, i
Computation of CSM

32



6.

7.

8.

Cs = 7.4 mg/l
_ _15 _ .
Pb = 73 +14.7 = 21,2 psi
Ot = 18.9 x 100 =19.3
18.9 + 79
C = 7.4 (21.2 + 19.3)
s 29.4 42
= 8.6 mg/l
Calculate N
N = o.0069G %% 5%7% (c.. -c.)1.02(T20
s .03 oML
w?
= 0.0069 (8)0'92 150'72 (8.6 - 1.0)(1.02)10(0.85)
300.36
= 0,75 1b Oz/hr/unit
Number of aeration units =(-)4-4f7§5 = 600
, _ 550 _ A
Spacing =600 ft = 0.91 ft or 11 in.

Total air flow = 600 units x 8 scfm/unit = 4800 scfm

Blower HP (assuming 8 psi on the blower):

9.

(8.0)(4800)(144)

e (33,000)(0.7) 240
The oxygenation efficiency is -3%(5)- = 1.861b 02 HP hr.

Surface Aeration

1.

C

L

1.0

0.85
90 % of CS = (0.90) 7.4 =6.7 mg/1

33



4. Select NO 2.9 with a corresponding power level =

0.11 HP/1000 gal.
2.9 (6.7-1.0) (0.85) (1.22)
9.1

5. Compute N;

1.9 1b OZ/HP.Hr.

6. Total HP required = _{15155_ = 235select 4 units each 60 HP

Y

7. The power level is 1274‘[')[1 = 0.142 HP/1000 gallons which checks

the originally assumed value (Step 4)

This is higher than 0.08 HP/1000 gallon, the power level required for keeping

the solids in suspension.

Procedure for the Determination of a.

A.

Laboratory Procedure

1. Deoxygenate tap water in the test basin using nitrogen gas or
sodium sulfite.

2. Reaerate the water using a stirring device or compressed air,
simulating field conditions as closely as possible.

3. Record the dissolved oxygen level at various time intervals
until at least 90% of saturation is reached. An oxygen. probe or
the Winkler Method can be used to determine the oxygen level.

4. Plot the oxygen deficit against aeration time as shown in Figure
17 and determine KLa.

5. Repeat the same procedure, using the wastewater as the test
liquid.

6. Evaluate KLa of the wastewater and divide this value by I(La,

of pure tap water, thus determining alpha (a ).

34



B. Precautions

1. The test should be run at the same temperature as that expected
in the field. Care should be taken in establishing the saturation
value of oxygen in the wastewater, as this normally will differ from
the saturation value of tap water at the same temperature.

2. It is also important to test the tap water and the wastewater
under similar conditions.

Example--Determination of a

The following data was obtained on the oxygen transfer capacity

of a waste. Determine a

Temperature ZOOC
Cs of waste 8.2 mg/1
Cs of distilled water 9.2 mg/1

Concentration of
Dissolved oxygen

C,mg/1
Time, hr Waste Distilled water
1 0.25 0.4
2 0.5 0.7
3 0.70 0.9
4 0.95 1.4
5 1.2 V.7

Solution

A table showing the deficit against time is computed as below

Time, hr Waste Distilled water
C Cg-C C Cq-C
1 0.25 7.95 0.4 8.8
2 0.5 7.7 0.7 8.5
3 0.7 7.5 0.9 8.1
4 0.95 7.25 1.4 7.8
5 1.2 7.0 il &7 7.5

35



A plot of t vs CS - C is developed as in Figure 17. The slope of the

line gives the value of K_a

L
(8.2>
log\ 7
KLa of waste = 2.3 ——5———' = 0.0322/hr
os(32)
K 2@ of distilled = 2.3 P = 0.0405/hr
water
K. a
¢ te _ L™ of waste
@ ot was KLa of distilled water
0.0322
0.0405
= 0.795

36



Cs-C (mg/1)

o o ~N oo ©w O
T

I 1 I T
—— ~—Distilled Water ~1
= Wasfe/ :I
I I I I
0 I 2 3 4 5
TIME (hr)

FIG. I7

37



Chapter VI.

BIOLOGICAL OXIDATION PROCESSES

Procedure for the Design of a Biclogical Oxidation Plant

A. Data to be collected
1. Waste Flow
a. Average daily waste flow, (MGD) - present
Average daily waste flow, (MGD) - future design
b. Maximum average 4-hour waste flow - present.
Maximum average 4-hour waste flow - future design
c. Peak flow at any time - future design
2. Waste Strength*
a. Average daily BOD5 (24-hour composite), mg/]
b. Maximum 4-hour composite BOD, mg/l
c. Maximum 4-hour BODS loading, (lbs/day)
3. Other Waste Characteristics
a. Suspended solids and volatile suspended solids (24-hour
composite}, mg/1
b. COD or TOC, (24-hour composite), mg/1

c. Nitrogen (NH, -N and total organic) and phosphorus (24-

3
hour composite), mg/1
d. pH-instantaneous values
e. Alaklinity or acidity (if pH is less than 5.5 or greater
than 9.0) - instantaneous values
f. Presence of heavy metals, oils, toxic organics, etc.
*In some cases waste sirength is reported in terms of COD or TOC. The non-
biodegradable fraction must be subtracted to get an equivalent BOD. A further

adjustment must be made to get BOD For example, in a waste the COD is

5

38



1,000 mg/] and the estimated non-biodegradable portion is 200 mg/1.
The ultimate BOD would be approximately 800 mg/1 and the BOD5 ap-
proximately 800 x 0.8 = 640 mg/l. (The BOD5 will be approximately 80%
of the ultimate BOD for most readily degradable organic wastes). If the
results are reported as TOC (Total Organic Carbon), they may be converted
to COD by multiplying by OZ/C (32/12) and then by 0.8 to get the BOD,
for most organics. The same precautions for non-biodegradables must
be considered when using TOC.
B. Design Procedure
1. Pre or Primary Treatment
a. If suspended solids are present in excess of approximately
125 mg/1, solids separation by lagooning, sedimentation,
or flotation should be considered. For estimating purposes
only, a sedimentation tank would have an overflow rate of
about 1000 gpd/ft2.
b. 1If oil, grease, or floatables exceed 50 mg/l a skimming
tank or separator should be provided.
c. Heavy metals (Cu, Zn, Ni, etc.) should be removed
prior to biological treatment.
d. (1) 1If the pH exceeds pH 9.0, neutralization should
be provided if the ratio of caustic alkalinity
(expressed as Ca CO3) to COD removed exceeds
0.7 lbs CaCO,/1b COD or 0.56 lbs CaCO,/1b
BOD5 removed. Neutralization need only reduce

the alkalinity to the aforementioned levels.

39



(2) In some cases where a wide variation in
~alkalinity is encountered during the day or plant operating
schedule, the aforementioned levels can be achieved
by providing an equalization tank or pond.
e. If the waste contains organic acids, bio-oxidation will

convert these acids to CO, and bicarbonate salts,provided

the process design reducei these to <25 mg/l as BODsf
f. When mineral acids are present, neutralizatio‘n o'r
equalization should be provided if the pH is less than
pH 4.5.
g. Sulfide should be prestripped or otherwise removed
if their concentration exceeds 50 mg/1.
h. If the influent BOD loading in lbs/day, based on
four hour composites exceeds a 3:1 ratio, an equali-
zation tank should be considered to bring the variation
within this range.
2. Biological Treatment
It is first necessary to select the process or processes ap-
plicable to the solution of the particular problem. The options for
biological treatment with general considerations in process selection
are as follows:
a. Activated sludge - should provide an effluent
with a soluble BOD5 of less than 10 - 15 mg/]l and a
total BOD5 including carryover suspended solids of

less than 20 mg/l. The process requires treatment

and disposal of excess sludge and would generally

40



be considered where high effluent quality is required,
available land area is limited, and waste flows exceed

0.1 MGD.

b. Extended aeration or total oxidation - will provide an
effluent with a soluble BOD_ of less than 10 - 15 mg/1 and a

5
total BOD_ of less than 40 mg/l. The suspended solids carry-

over may I?un as high as 50 mg/1 (high clarity [low solids] effluent
will usually require a post treatment by filtration, coagulation,
etc.). This process is usually considered for waste flows less
than 2.0 MGD.

¢. Contact stabilization - is applicable where a major portion
of the BOD is present in colloidal or suspended form. As a
general rule the process should be considered when 85¢% of

the BOD5 is removed after 15 minutes contact with aerated
activated sludge. The effluent suspended solids are of the
same order as those obtained from activated sludge.

d. Aerobic lagoon - is only applicable where partial treatment
(~ 50 - 60% BOD5 reduction) and a high effluent suspended
solids are permissible. This process should be considered
as a stage development, which can be converted into an
extended aeration plant at some future date by the addition

of a clarifier, return sludge pump and additional aeration
equipment.

e. Aerated Lagoon - will provide effluent soluble BOD5 of
less than 25 mg/l with a total BOD5 of less than 50 mg/1
depending on the operating temperature, The effluent suspended
solids may exceed 100 mg/l. The system is temperature sen-
sitive and treatment efficiencies will decrease during winter

operation. A post treatment is necessary if a highly clarified

effluent is desired. Large land areas are required for the process.

41



f. Trickling filters are covered separately in the text.
g. Anaerobic and facultative ponds - for industrial waste
treatment should only be considered if odors will not cause a
nuisance. If high degree treatment is required, these ponds
must be followed up by aerobic treatment (i.e., aerated lagoons,
activated sludge, etc.).
3. Biological Treatment Design
After selection of the possible process consideration from (2)
the preliminary design calculations should be developed as follows: (This
procedure presumes that no pilot plant or laboratory treatment study data is
available. If such data is available, the appropriate coefficients and
factors developed from the laboratory study should be used).
a. General
(1) Select the appropriate k, a, a', b, and b'. It should
be recognized that at this time there is limited data on the
treatment of many industrial wastes so that some of the
coefficients are necessarily estimations. As more data
is accumulated, these coefficients will be refined,
(2) Each of the processes are designed using the equations
shown in Table 4. It is important to remember that the coef-
ficients generally apply to all systems, and the principle
differences between systems are the changes in concentration
of biological solids and retention time with the exception
of the aerated lagoon which has a feedback of BOD from the
anaerobic sublayer.
b. The Aerobic Lagoon
(1) The required retention period for a specified effluent
soluble BOD is estimated by combining Equations (1) and (3).*

*See page 51 for summary of design equations.

42



(24 aks_ -b)
(2) The equilibrium volatile solids in the lagoon is
computed from Equation (3)

S + aS
= "o r

(1 + bt)

X
v

and the total suspended solids is

X

X = v
a volatile fraction

For soluble organic waste the volatile fraction can be
assumed as 80%. When suspended solids are present in
the waste, this estimate should be revised depending
on the volatile fraction of the influent suspended solids.
(3) The effluent BOD will be composed of the soluble
BOD plus that contributed by the concentration of suspen-
ded solids in the basin which will be approximately the same
as in the effluent for a completely mixed system.

Effluent BOD = Se + f Xa
when f is the BOD contributed per unit of effluent suspen-
ded solids. This is selected from Figure 18 or from a plot
developed from experimental data.
(4) The oxygen requirements are calculated from
Equation (5) and include the oxygen used by the organisms
for growth and those used for endogenous respiration.
The Aerated Lagoon
(1) Since the relatively low power level in the system

permits the major portion of the suspended solids to settle

43



Biological sludge N
from soluble
substrate —

SLUDGE AGE (days)

Rendering
waste

mg BOD / mg SS

Figure 18. BOD Characteristics of
Biological Sludges

~n
o

TTTTTTT[IT[TITO-4

o
T

o
/ —0.2

o
T

~

SLUDGE
AGE

w
T

SLUDGE A.GE (days)

(=]
-

GROWTH RATE, Kq, |/days

RS S R T T S U T M U ¢
5 T 15 20
TEMPERATURE (°C)

Figure 19 . Growth Rate of Nitrosommonas
(After Downing)

44



d.

to the bottom of the basin, the solids level in suspension
will be low. The volatile solids maintained in suspension
will vary from 50 - 150 mg/1 depending on the power
level maintained. The effluent soluble BOD is selected
and the required retention period calculated from Equation (1).
Sr

24 KXvSe
(2) The total effluent BOD is computed as in B(2) using
the effluent volatile suspended solids selected in (1).
(3) Due to the feedback of BOD from the anaerobic sub-
layer the oxygen requirements will be less than those
calculated from Equation (5). The oxygen requirement will
be 1.2 - 1.4 times the BOD5 removed from the waste.,
(4) It is important that enough power is supplied to
maintain uniform distribution of oxygen throughout the
basin, particularly when the waste is low in BOD.
The Activated Sludge Process

In the activated sludge process, a primary requirement for

effective operation is rapid settling and compaction of the sludge.

This means that the sludge loading , lbs BOD/day/lbs MLSS

must fall within the flocculation ranges and below the level

conducive to the growth of filamentous organisms (see Figure 20).